

TEST REPORT

NUMBER: H-65141  
(HJ00230784)

APPLICANT: TFE HONG KONG LIMITED  
7/F GEMMY FTY BLDG  
12 HUNG TO RD  
KWUN TONG  
KLN HK  
ATTN: K. T. LEE

DATE: May 15, 2004  
EC NOTIFIED BODY 0362

SAMPLE DESCRIPTION:

FOUR (4) PIECES OF SUBMITTED SAMPLE SAID TO BE :  
ITEM NAME : BRIDGEMATE.  
REFERENCE NO. : TG0277.  
LABELLED AGE GROUP : FOR AGES 8 AND UP.  
PACKAGING PROVIDED BY : YES.  
APPLICANT  
COUNTRY OF ORIGIN : CHINA.

\*\*\*\*\*

TESTS CONDUCTED:

AS REQUESTED BY THE APPLICANT, FOR DETAILS REFER TO ATTACHED PAGE(S)

\*\*\*\*\*

CONCLUSION:

<u>TESTED SAMPLES</u>	<u>STANDARD</u>	<u>RESULT</u>
SUBMITTED SAMPLES	EN71-1 : JULY 1998 AND A1 JANUARY 2001, A2 FEBRUARY 2002, A5 NOVEMBER 2000, A6 MARCH 2002, A7 MAY 2002 AND A8 APRIL 2003	PASS
	EN71 PART 6 : 1994	PASS
	EN71 PART 2 : 2003 FLAMMABILITY TEST	PASS
TESTED COMPONENTS OF SUBMITTED SAMPLES	EN71 PART 3 : 1994 AND AMENDMENT A1 : 2000	PASS

\*\*\*\*\*

PREPARED AND CHECKED BY:  
FOR INTERTEK TESTING SERVICES

APPROVED FOR AND ON BEHALF OF  
INTERTEK TESTING SERVICES  
(LEICESTER) LTD

*Denis K.C. Leung*  
DENIS K.C. LEUNG



*Daryl Scrivens*  
DARYL SCRIVENS  
LABORATORY MANAGER